



Test Report

Applicant: MING RUI SHOES MATERIAL CO., LTD.
1055#,SHANG DONG ROAD,
FAZHAN DISTRICT,ECONOMIC DEVELOPMENT
DISTRICT,RUI AN
Attn: WANG ZHANG YUN



Number: GZHT90486337

Date: Dec 17, 2014

Sample Description:

Fifteen (15) pairs of submitted sample said to be SN604S steel toecaps.

Standard : BS EN 12568: 2010

Ref. No. : SN604S

Size : 7, 9, 11

Date Received/Date Test Started Dec. 12, 2014

Date Final Information Confirmed: --

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou GDD Branch



Huang Ning, Andy
Assistant General Manager

AZ / joycelin



Intertek Testing Services Shenzhen Ltd. Guangzhou GDD Branch

3/F., Hengyun Building, 235 Kaifa Ave., Guangzhou
Economic & Technological Development District, Guangzhou, China
深圳天祥质量技术服务有限公司广州开发区分公司
中国广州经济技术开发区开发大道 235 号恒运大厦 3 楼

Tel: (8620)2232 1668 / 8396 6868 Fax: (8620)8222 7490 Postcode:510730



Test Report

Number: GZHT90486337

Tests Conducted (As Requested By The Applicant)

1 Impact Resistance Of Toe Caps (BS EN 12568:2010, 4.2.3, Energy level: 200 Joules)

			<u>Requirement</u>	<u>Pass/Fail</u>
<u>Size 7</u>	Left :	25.5 mm	Min. 20.5 mm (#)	Pass
	Right:	25.0 mm	Min. 20.5 mm (#)	Pass
<u>Size 9</u>	Left :	26.0 mm	Min. 21.5 mm (#)	Pass
	Right:	25.5 mm	Min. 21.5 mm (#)	Pass
<u>Size 11</u>	Left :	27.5 mm	Min. 22.0 mm (#)	Pass
	Right:	28.5 mm	Min. 22.0 mm (#)	Pass

Remark: # = In Addition, The Toe Cap Shall Not Develop Sharp Edges Or Any Cracks Passing Through The Material (i.e. Through Which Light Can Be Seen).

2 Compression Resistance Of Toe Caps (BS EN 12568:2010, 4.2.4, Compression Load: 15kN)

			<u>Requirement</u>	<u>Pass/Fail</u>
<u>Size 7</u>	Left:	> 30.0 mm	Min. 20.5 mm (#)	Pass
	Right:	> 30.0 mm	Min. 20.5 mm (#)	Pass
<u>Size 9</u>	Left:	> 30.0 mm	Min. 21.5 mm (#)	Pass
	Right:	> 30.0 mm	Min. 21.5 mm (#)	Pass
<u>Size 11</u>	Left:	> 30.0 mm	Min. 22.0 mm (#)	Pass
	Right:	> 30.0 mm	Min. 22.0 mm (#)	Pass

Remark: # = In Addition, The Toe Cap Shall Not Develop Sharp Edges Or Any Cracks Passing Through The Material (i.e. Through Which Light Can Be Seen).

3 Corrosion Resistance Of Metal Toe Caps (BS EN 12568:2010, 5.3, 1% NaCl Solution, 48 Hours)

			<u>Requirement</u>	<u>Pass/Fail</u>
<u>Size 7</u>	Left:	No Corrosion	*	Pass
<u>Size 9</u>	Right:	No Corrosion	*	Pass
<u>Size 11</u>	Left:	No Corrosion	*	Pass

Remark: * = They Shall Exhibit No More Than Three Areas Of Corrosion, None Of Which Shall Measure More Than 2 mm In Any Direction.

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.



Test Report

Tests Conducted (As Requested By The Applicant)



Number: GZHT90486337

GZHT90486337

